
 1 
 

PITTSBURGH WATER AND SEWER AUTHORITY COMPREHENSIVE 

DISTRIBUTION SYSTEM FLUORIDE TRACER STUDY 

 
 
 
 
 
 
 

by 

Colleen Rae Daley 

B.S., University of Pittsburgh, 2005 

 
 
 
 
 
 
 
 
 

Submitted to the Graduate Faculty of 

School of Engineering in partial fulfillment  

of the requirements for the degree of 

Master of Science 
 
 
 
 
 
 
 
 
 

University of Pittsburgh 
 
 

2007 



UNIVERSITY OF PITTSBURGH 

SCHOOL OF ENGINEERING 
 
 
 
 
 
 
 
 

This thesis was presented 

 
by 

 
 

Colleen Rae Daley 
 
 
 

It was defended on 

June 5, 2007 

and approved by 

Dr. Leonard Casson, Associate Professor, Civil and Environmental Engineering 

Dr. Daniel Budny, Associate Professor, Civil and Environmental Engineering 
[...]
• Highland No. 2 Reservoir (1 cell) 

• Herron Hill Reservoir (2 cells) 

 On-Ground Tanks (storage tanks at grade) 

• Spring Hill Tanks (2) 

• Brashear Tanks (2) 

• Allentown Tanks (2) 

• Squirrel Hill Tank (1) 

• Bedford Tank (1) 

• Lincoln Tank (1) 

 Elevated Storage Tanks (storage tanks above grade) 

• Herron Hill Tank 

• Garfield Tank 

 AWTP Secondary Sedimentation Basins (3)  

These storage facilities provide sufficient water and pressure to the Pittsburgh 

distribution system during high and low demand periods.  They also provide emergency flow for 

fires, water main breaks, power outages, and AWTP shut down periods.  If the intakes to AWTP 

need to be closed due to a river spill or plant maintenance, the storage facilities can be filled to 

the operating capacity to service the distribution system.  At full capacity, the ability of the 

storage facilities to service the distribution system is limited by the 20 MGD membrane plant.  

 9 



The membrane plant services the Highland No. 1 Supersystem, which has demands exceeding 20 

MGD.  Therefore, water is pumped directly to some of the Highland No. 1 Supersystem areas 

from the AWTP.  The secondary sedimentation basins, which are part of the AWTP process 

train, provide an addition 123 MG of stored water within the plant.  When the intakes are closed, 

these secondary storage tanks assure that there will be sufficient finished water to pump to the 

three primary reservoirs and directly to the Highland No. 1 Supersystem, since there is no 

substantial backup finished water supply available from neighboring utilities.  With the 15 

pressure zones in the system, the reservoirs and elevated towers are able provide a constant 

pressure, via gravity feed, to customers with minimal fluctuations during emergency situations 

such as power outages and water main breaks. 

Flows patterns in the distribution system and levels in the reservoirs are continuously 

changing.  The fluctuations are due to diurnal demands patterns and pumping protocols and 

create non-steady state hydrodynamic conditions through the distribution system.  The majority 

of pumping occurs during nights and weekends when electricity rates are lower and demand is 

low.  Since the volume of water pumped is greater than the volume of water in demand, net 

storage increases.  By Monday morning, the storage facilities are typically filled to their 

designated maximum level.  Then, during the week, the levels in the reservoirs tend to drop due 

to deceased pumping.  Keeping the reservoirs full allows PWSA to provide water with sufficient 

pressure to the distribution system during emergencies (e.g. power outages, fires, waterline 

breaks).  From an AWWA and Economic and Engineering Services, Inc. (EES) literature review 

of finished storage water facilities [2002] prepared for the USEPA, it was found that finished 

water storage facilities were historically operated at their maximum capacity, emphasizing 

hydraulic considerations.  However, recent DBP regulations focus attention on water quality 

 10 



considerations.  Maintaining full storage facilities provides more storage capacity than is needed 

for non-emergency demands, so water “sits” in the system while water quality degrades.  

Therefore, PWSA has lowered the maximum operating fill levels of some of the storage facilities 

in effort to better utilize the existing water storage and maintain water quality.   

PWSA’s storage facilities pose a security risk since they are nodes for intentional water 

contamination.  The tank enclosures, reservoir covers, and membrane plant are protective 

barriers to guard against intentional water contamination.  Until the mid 1990’s, all of 

Pittsburgh’s reservoirs were uncovered.  Then the amendment to the Pennsylvania Department of 

Environmental Protection (PADEP) Chapter 109 (Safe Drinking Water) of the Title 25 

Environmental Protection document required PWSA to replace or cover the reservoirs [PADEP, 

2004].  Now all of them, except one, are covered with a floating cover.     

Highland No. 1, Highland No. 2, and Lanpher Reservoirs are the three primary reservoirs 

with capacities of 117, 125, and 133 MG, respectively.  Highland No. 1 Reservoir, located in 

Highland Park, consists of two basins that are connected by a shallow channel as shown in 

Figure 1.  At one time, the reservoir consisted of two separate cells, however, the shared wall 

failed when taking water level down in one of the cells.  This reservoir is the only Pittsburgh 

storage facility that remains uncovered.  This reservoir is not baffled and there is one inlet and 

outlet in each cell.  The geometry of Highland No. 1 is irregular, with the smaller, squarer basin 

to the east.  During the week, Highland No. 1 Reservoir is visually inspected daily for 

contamination, vandalism, dead animals, operational readiness etc.  The inspection protocol 

matches the AWWA and EES [2002]covered storage facility literature and research review  

 11 



which outline recommendations to complete daily or weekly physical inspections of storage 

facilities.  The 100 percent of the effluent from both basins of the Highland No. 1 Reservoir is 

treated through the 20 MGD membrane plant.  

Highland No. 2 Reservoir is one large basin with one inlet and outlet.  This ‘L’ shape 

basin, also shown in Figure 1, was covered and baffled in 1998 with a flexible polypropylene 

floating cover.  It is also in Highland Park, west of Highland No. 1 Reservoir.  Water exits to the 

west of this basin through a chlorine house where it is boosted with sodium hypochlorite. Since 

the installation of the cover, the inside of the reservoir has not been inspected for structural 

integrity or possible debris accumulation, although, the cover is visually inspected daily by 

PWSA personnel.   

Lanpher Reservoir is located in Shaler Township between Etna and Millvale, PA.  The 

reservoir was originally one basin, but was divided into two for Class 1 reliability.  Both cells are 

trapezoidal in shape.  Water flows in through a common channel, down the center of the two 

cells, from the northwest to southeast.  The division structure at the end of the channel splits the 

influent into two cells.  Water flows into the cells through a baffling structure that spans 

approximately half of the tank width.  There is one outlet in each cell.  The two effluent channels 

and one influent channel can be accessed in the chlorine house.  Residual chlorine is added to the 

effluent channel.  The two effluent channels are then connected into the 60-inch service main 

where the effluents are mixed together.  Like Highland No. 2 Reservoir, Lanpher reservoir was 

covered with a polypropylene cover in response to the Chapter 109 amendment to the Title 25 

Environmental Protection document which required PWSA to replace or cover the reservoirs 

[PADEP, 2004].  Since the installation of the polypropylene covers, neither the Highland No. 2 

nor the Lanpher Reservoir has been taken out of service for cleaning or inspection of structural 

 12 



integrity.  The three primary reservoirs are visually inspected daily from the perimeter, but the 

AWWA and EES [2002] review of finished water storage facilities listed recommendations of 

cleaning covered facilities at least every three to five years and uncovered reservoirs annually or 

bi-annually to maintain water quality in the storage facilities.       

1.1.5 Treatment Operations and Water Quality   

PWSA operates a conventional 100 MGD drinking water treatment plant consisting of raw water 

screens, rapid mix, flocculation, flocculation, two-stage clarification, and filtration processes.  

PWSA recently started enhanced coagulation, which was stated by AWWA and EES [2002]  in a 

literature review prepared for the USEPA on how the age of water effects quality in distribution 

systems, to be the best available technology specified in the DBPR for natural organic matter 

(DBP precursor) removal.  This process improves the biochemical stability of the finished water 

and decreases water quality problems associated with aging water.  This quality improvement is 

the result of reduced organic matter and suppressed biological and chemical reaction rates in the 

stable water [AWWA and EES, 2002].  

Currently, PWSA monitors the distribution system daily for disinfectant residual.  This 

test ensures that the general distribution water quality is acceptable, with a total chlorine residual 

goal of 0.5 mg/L at all taps.  Typically, almost all the total chlorine residual is in the form of free 

chlorine.  PWSA also runs weekly composite chemical analysis on the finished water to 

determine turbidity, temperature, pH, alkalinity, hardness, carbon dioxide, chloride, calcium, 

magnesium, fluoride, sulfate, specific conductance, total solids, dissolved solids, and suspended 

solids [PWSA, 2006].  In addition, total metals analysis is conducted on the influent and finished 

water to determine the removal efficiency of iron, manganese, sodium, zinc, silver, arsenic, 

 13 



beryllium, cadmium, chromium, copper, nickel, lead, antimony, selenium, and thallium [PWSA, 

2006].  The Allegheny River is rich in manganese and iron, due in part, to acid mine drainage.  

PWSA uses the oxidation/sedimentation/filtration processes for the removal of iron and 

manganese, and other metals to decrease the levels released into the distribution system.   

The operations center for the AWTP and pump stations is located in the operations 

building at the Aspinwall Plant.  Built in 1969, the operations building provides office, 

laboratory, conference, mechanical, and storage space for administrative and operations usage.  

In the future, the membrane plant control center, which is currently located in the membrane 

plant, will also be based out of the AWTP.  The majority of the AWTP equipment and 

distribution system is monitored continuously by a PWSA employee on computers and panels 

that relay the plant and distribution system status information.  The plant operators manually 

record reading from the system hourly.  These values include pump rates, storage tank 

elevations, and other treatment plant information.  Recording the values on paper allows the 

PWSA employee to the review the operations status signals and check for system alarms.  The 

recorded data also provides valuable historical records on how the system was operating during a 

certain period.   

A variety of chemicals are used during the water treatment process including potassium 

permanganate, powdered activated carbon, coagulant aid polymer, ferric chloride, lime, caustic 

soda, and soda ash.  Post filtration, the finished water receives hydrofluosilicic acid and sodium 

hypochlorite feeds. 

Although there are background levels of fluoride in the source water, PWSA adds 

hydrofluosilicic acid as a 25 percent solution to finished water between the filters and the 

clearwell to raise the concentration.  Fluoride is added to the water for dental health benefits.  

 14 



The dosage pump runs continuously and is adjusted once daily based on sampling results.  The 

goal is to achieve a fluoride concentration of approximately 1.0 mg/L throughout the distribution 

system.   

Sodium hypochlorite is used as PWSA’s primary and secondary disinfectant.  The 

finished water receives a primary dose of sodium hypochlorite at the entrance to the clearwell.  

Continuous rechlorination systems, which are on/off controlled, provide secondary disinfection 

throughout the PWSA distribution system.  There is chlorine feed at the membrane plant to water 

entering the distribution system from Highland No. 1 Reservoir and seven chlorine booster 

stations located at outlets of the following facilities: 

 Lanpher Reservoir 

 New Highland Pump Station (influent to Garfield Tank)  

 Highland No. 2 Reservoir 

 Herron Hill Reservoir  

 Brashear Tanks 

 McNaugher Reservoir 

 Bedford Tank 

There are plans to add additional booster chlorine stations to the outlets of the following 

facilities: 

 Allentown Tanks 

 Squirrel Hill Tank 

 Lincoln Tank 

The three additional chlorine booster stations will hopefully allow PWSA to better 

control chlorine residual and DBP formation through the distribution system.  Currently, the 

Allentown and Squirrel Hill Tanks are fed from Highland No. 2 Reservoir and Lincoln Tank is 

fed from Highland No. 1 Reservoir.  High concentrations of chlorine are added at the effluents of 

 15 



these two primary reservoirs to assure adequate disinfectant residual through the secondary 

storage facilities and to customer homes.  The new booster stations will be paced by chlorine 

residual so lower concentrations of chlorine will need to be added at the primary reservoirs.  

However, the residual pacing still does not guarantee predictable residual levels [AWWA and 

EES, 2002].  Chlorine residual will still change depending on flow patterns and chlorine demand 

in the water after the booster station.  Therefore, PWSA may still incur periodic over or under 

dosages of chlorine. 

1.1.6 PWSA Hydraulic Model  

Mathematical modeling of distribution systems really started in the mid-1980’s with the findings 

of Males et al. [1985] and Grayman and Clark et al. [AWWA and EES, 2002].  Males et al. 

[1985] developed an algorithm to solve water system mixing problems.  These primitive models 

were steady-state time travel models which were further developed, as discussed by Grayman 

and Clark et al. [1988], into dynamic models to estimate water age variations.  AWWA and EES 

[2002] stated that hydraulic models incorporate water quality models to predict parameters such 

as chlorine residual [Rossman, 1994] and DBP formation [Clark, Thurnau et al., 2001].  

PipelineNet is a simulation tool that further integrates EPANET (a hydraulic and water quality 

models) with ArcGIS for vulnerability and consequence assessment of public water supplies 

[SAIC, 2005].   

PWSA’s first hydraulic model, developed in 1995, used the Stoner Associates Stoner 

Workstation Service.  However, due to the changes in water demands and operating procedures 

since 1995 and the advancement in software, the model data input physical feature files were 

updated and converted to the SynerGEE Version 4.10 platform by Maslanik [2006], a 

 16 



professional engineer and senior technical consultant working for Chester Engineers.  Stoner 

Associates is now under Advantica, Inc. and the most current version of the Stoner Workstation 

Service software is SynerGEE Version 4.10.  The new software provides more capacity to run 

extended period simulations (EPS).  The EPS allow the model to study the movement of fluids 

and estimate water age within the system by averaging model results from 24-hour periods.  In 

order to make the updated PWSA model representative of current conditions, verification and 

calibration were required.  In March of 2006, a comprehensive tracer study was proposed by 

PWSA as a method for validating and calibrating the updated model.  This method was discussed 

by Grayman et al. [1998 ], who have completed extensive distribution system modeling work, to 

be a viable approach.    

Model verification differs from calibration in that verification uses parameters outside of 

the calibration period.  Verification is a check to see if the calibrated model works under 

different conditions and to determine if the model can be used for reliable and practical 

applications.  A significant amount of time and money is needed to run a tracer study and 

calibrate and verify a model, especially for distribution systems like PWSA that are large and 

complex.     

1.2 PREVIOUS TRACER STUDIES 

Tracer studies have been used to gain understanding of flow paths and hydraulic behavior of 